SPORTON LAB.

FCC RF Test Report

Report No. : FG530724C

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.30 d8 Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit iheuk Limit LL\;»:\J\ PApS
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS PAES
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20de 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
. i " ! -
s0d | ——— o —— e ||| 50 dem SR [ ———
-60 dB ! -60 dBm
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-70 dBm 70 dBm
-80 dBm -80 dBm
apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz 628.15592 MHz -64.01 dBm -51.01 d8 30.000 MHz 690.000 MHz 100.000 kHz 643.65817 MHz -64.12 dBm -51.12 dB
725.000 MHz 1.000 GHz 100.000 kHz 990.52198 MHz -63.52 dBm -50.52 dB 725.000 MHz 1.000 GHz 100.000 kHz 928.98352 MHz -63.57 dBm -50.57 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -43.62 dBm -30.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41465 GHz -44.77 dBm -31.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89876 GHz -47.51 dém -34.01 de 3.000 GHz 7.000 GHz 1.000 MHz 6.98025 GHz -48.13 dém -35.13 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.86078 GHz -51.05 dBm -38.05 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.95626 GHz -51.15 dBm -38.15 dB
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Highest Channel / QPSK
Spectrum |ué-:I
Ref Level 0.00 dem Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
; N s 3 ABS
.10 a‘E"H‘P PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
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-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 628.48576 MHz -64.13 dBm -51.13 dB
725.000 MHz 1.000 GHz 100,000 kHz Q83.92857 MHz -63.41 dBm -50.41 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -45.32 dBm -32.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89526 GHz -47.97 dBm -34.97 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.96426 GHz -51.02 dBm -38.02 dB
)i ) t P
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LTE Band 12 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.30 d8 Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
Sods I st gt 50 dBm ! i
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-70 dBm 70 dBm
-80 dBm -80 dBm
apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz £634.42279 MHz -64.25 dBm -51.25 dB 30.000 MHz 690.000 MHz 100.000 kHz £30.79260 MHz -64.02 dBm -51.02 dB
725.000 MHz 1.000 GHz 100.000 kHz 950.41209 MHz -63.48 dBm -50.48 dB 725.000 MHz 1.000 GHz 100.000 kHz 978.70879 MHz -63.37 dém -50.37 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -42.62 dBm -29.62 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -43.94 dBm -30.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88526 GHz -48.36 dém -35.36 d& 3.000 GHz 7.000 GHz 1.000 MHz 6.93026 GHz -48.27 dém -35.27 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.73107 GHz -51.02 dBm -38.02 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.05074 GHz -51.10 dBm -38.10 dB
5 06: Date: 21.MAR.2025 09z
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
10 dﬂ.ﬂ-‘? SPURIOUS LINE ABS PABRS
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-20 dBm
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-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 616.28186 MHz -64.10 dBm -51.10 dB
725.000 MHz 1.000 GHz 100,000 kHz 951.40110 MHz -63.37 dBm -50,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -43.33 dBm -30.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87977 GHz -47.99 dBm -34.99 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92877 GHz -51.19 dBm -38.19 dB
) ) o
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LTE Band 12 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.30 d8 Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS
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B 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50de 50 dBm
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-80 dBm -80 dBm
apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz 607.04648 MHz -68.86 dBm -55.86 dB 30.000 MHz 690.000 MHz 100.000 kHz 660.47976 MHz -66.60 dBm -55.60 dB
725.000 MHz 1.000 GHz 100.000 kHz 961.67582 MHz -68.31 dBm -55.31 dB 725.000 MHz 1.000 GHz 100.000 kHz 738.687363 MHz -54.15 dém -41.15 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39015 GHz -37.38 dBm -24.38 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -37.64 dBm -24.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94626 GHz -52.58 dém -39.98 dé 3.000 GHz 7.000 GHz 1.000 MHz 6.88726 GHz -53.05 dém -40.05 dé
7.000 GHz 9.000 GHz 1.000 MHz 8.93727 GHz -58.75 dBm -45.75 dB 7.000 GHz 9.000 GHz 1.000 MHz 5.53027 GHz -58.67 dBm -45.67 dB
5 10 Date: 21.MAR.2025
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit §heck PABS
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-90 dem
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 666.41679 MHz -68.73 dBm -55.73 dB
725.000 MHz 1.000 GHz 100,000 kHz T43.26923 MHz -52.21 dBm -39.21 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -38.56 dBm -25.56 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91576 GHz -52.73 dBm -39.73 dB
7.000 GHz 9.000 GHz 1.000 MHz 8,92227 GHz -58.76 dBm -45.76 dB
) ) o
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LTE Band 12/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spec L
Ref Level 0.00 dBm  Offset 4.80 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.30 d8 Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit iheuk Limit LL\;»:\J\
-10 difje ~BPURIOUS_LINE_ABS -10 dfff ~JPURIOUS_LINE_ABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
B 20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50de 50 dBm
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e
-80 dBm -80 dBm
apds 90 dBm
Start 30.0 MHz 10005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 690.000 MHz 100,000 kHz 689.83508 MHz -69.02 dBm -56.02 dB 30.000 MHz 690.000 MHz 100.000 kHz 625.51724 MHz -68.57 dBm -55.57 dB
725.000 MHz 1.000 GHz 100.000 kHz 738.04945 MHz -54.40 dBm -41.40 dB 725.000 MHz 1.000 GHz 100.000 kHz 741.34615 MHz -52.90 dém -39.90 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.30965 GHz -37.40 dBm -24.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -38.18 dBm -25.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90426 GHz -53.00 dém -40.00 dé 3.000 GHz 7.000 GHz 1.000 MHz 6.93826 GHz -52.93 dém -39.93 dé
7.000 GHz 9.000 GHz 1.000 MHz 8.94676 GHz -58.68 dBm -45.68 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.95526 GHz -58.80 dBm -45.80 dB
5 10:3: Date: 21.MAR.2025 10
Highest Channel / QPSK
Spectrum |c%-:I
Ref Level 0.00 dem Offset 4.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 680,000 MHz 100,000 kHz 624.19790 MHz -69.09 dBm -56.09 db
725.000 MHz 1.000 GHz 100,000 kHz 739.97253 MHz -50.15 dBm -37.15 dB
1.000 GHz 3.000 GHz 1.000 MHz 2,11997 GHz -51.07 dBm -38.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98875 GHz -53.03 dBm -40.03 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94526 GHz -58.65 dBm -45.65 dB
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s=aranas. FCC RF Test Report Report No. : FG530724C

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature (°C) V?J,L?ge Deverian mesult
(Ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0011
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0036
-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0011
20 Battery End Point 0.0019
Note:
1. Normal Voltage =3.81 V.; Battery End Point (BEP) =3.4 V.; Maximum Voltage =4.5 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (Kunshan) Page Number 1 A97 of A212
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s=aranas. FCC RF Test Report Report No. : FG530724C

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.25 5.97 6.64 6.96 PASS
LTE Band 13/ 10MHz
Middle Channel / Full RB/ QPSK
Spectrum _ [a
e -ﬂ’:g:g :g;m ‘ﬁg r:i: ® RBW 10 MHz
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|
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Sporton International Inc. (Kunshan) Page Number 1 A98 of A212
TEL : +86-512-57900158

FCC ID : IHDT56AV5
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SPORTON LAB.

Middle Channel / Full RB/ 16QAM

&

Spectrum
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s=aranas. FCC RF Test Report Report No. : FG530724C

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.82 4.93
BW 10MHz

Mod. QPSK 16QAM
Middle CH 9.85 9.67

LTE Band 13
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Offset 4.60 d8 & RBW 100 kHz Ref Level 2460 d8m  Offset 4.60 dB8 & RBW 100 kHz
SWT  10ps @ VBW 300 kHz  Mode Auto FFT o At S0CE SWT 195 @ VBW 300 kHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dBm 14.17 dBm) 20 dBrm 12.76 dBm)
782.83900 MHZz 780.10200 MHz
- i) P vy .00 ¢ A rurnr 26.00 ¢
10 B it 3 vy 26.00 dB 10 dem S 26.00 dB
1815000000 MHz $.925000000 MHZ
0 dBm—t I Q factor 162.6) 0 dam 158.4
/
-10 df -10 di v
/ \
/
-20 dém—t f .
y i -
o v W 1 [H s v
3 o
-40 dom -40 dBm
50 df -50 d
-60 dBm -60 dbm
70 d 7o
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result |
M1 1 782,839 MHz 14.17 dBm ndB down 4.815 MHz M1 1 780.102 MHz 12.79 dBm ndB down 4,025 MHz
T 1 779582 MHz -11.76 dam nde. 26.00 dB T 1 779,532 MHz -13.47 dm nde. 26.00 d&
T2 1 784,398 MHz -12.05 dam Q factar 162.6 T2 1 784,458 MHz -13.17 dam Q factar 158.4

LTE Band 13
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Offset 4.60 d8 & RBW 300 kHz Ref Level 2460 d8m  Offset 4.60 dB8 & RBW 300 kHz
SWT 126y @ VBW 1MHz  Mode Aulo FFT o At S0CE SWT 1265 @ VBW 1MHZz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dBm 15.58 dbm) 20 dBrm 14.55 dBm)
786.0160 MHz| 783.7580 MHZ|
10 B / T e 26.00 dB 10 dem P e e, | 26.00 dB
- ! 9.850000000 MHz| - F‘I Y 9670000000 MHZ2|
0 dBm—t | Q factor \ 79.8 0 dBm—r~ f Q factor \ 81.0
-10d 10 di " -
|
20 dem -20 dBm—t ; =
Vet 1\ ~e] Rl v
P oW e A V.
h N et - - o e, A
a0 e = AT Sl
-40 dom -40 dBm
50 df -0 d
-60 dBm -60 dbm
70 d 7o
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result
M1 1 786,016 MHz 15.39 dBm ndB down 9.85 MHz M1 1 783.758 MHz 14.55 dBm ndB down Q.67 MHz
T 1 777,125 MHz -10.21 dem nde. 26.00 dB T 1 777.185 MHz -11.27 dm nde. 26.00 d&
T2 1 786,975 MHz -11.09 dam Q factar 0.8 T2 1 786,855 MHz -11.62 dam Q factar 81.0
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Occupied Bandwidth

Mode
BW
Mod.
Middle CH
BW
Mod.
Middle CH

LTE Band 13 : 99%0BW(MHz)
5MHz

QPSK
4.49

16QAM
4.49

10MHz

QPSK
9.07

16QAM
9.03

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

n
Ref Level 24.60 dém Offset 4.60 dB & RBW 100 kHz Ref Level 2460 d8m  Offset 4.60 dB8 & RBW 100 kHz
o At SDGB SWT 105 @ VBW 300 kHz  Mode Auto FFT e At S0dB SWT 195 @ VBW 300 kHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dom—1 Mi[1] 14.62 dBm| 20 dBm Mi[1] 13.14 dBm)
Y 780.53100 MHZz 781.30100 MHz
10 B el s et o Ao TR +.485514486 MHZ 10 dBm e - +.485514486 MHz
/ |
0 dem—rt {J . 0 dém—rt i
/ | / \
-tod + 1 -10d a ‘-
/ N { bt
-20 dém—+ i -20 dBm- +
- \ A ~ \
A A L e oA . P R e P
i o
-40 dBm -40 dém
50 d -50 di
-600 dBm -60 dém
Fod 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 762.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | ¥-valuae | Function | Function Result |
M1 1 780,531 MHz 14.62 dBm M1 1 13.14 dBm
Ti i 778.75225 MHz 9.55 dém Oce Bw 4.485514436 MHz T1 1 8.05 dém Oce Bw 4.4B5514486 MHz
T2 1 78423776 MHz 9.56 dam T2 1 8.06 dam

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

5| m o
Ref el 24.60 d8m  Offset 4.60 dB & RBW 300 kHz R el 24.60 d8Bm  Offset 4.60 dB & RBW 300 kHz
o At SDGB SWT 12615 @ VBW 1MHZ  Mode Aulo FFT e At SDdB SWT 1265 @ VBW 1MHz  Mode Aulo FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dBm Mi[1] 5.91 dBm 20 dBrm ME 15.01 dBm)
pu 30 MHz| X 784.1580 MHZ|
" D B Y MHz [V e R W R SN T ST AR AL 9.030969031 MH:
10 dor e ock iy ¥ 71 MH: 10 dam ] aeciam ¥ 9.030969031 MH
4 / \
0 d8m—ort f 1 0 dBm—r~ f i
\ \
" ! | " /
-10 T T -10 7 -
\ / \
20 dém ,J . -20 dbm i B
I PR S T N i,
P G Wy P SN s
<50 o = a0l
-40 dom -40 dBm
-50 o -Sod
-60 dBm -60 dbm
70 d 7o
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result |
M1 1 778,643 MHz 15.91 dBm M1 1 784.158 MHz 15.91 dBm
T 1 T77.4345 MHz 10.08 dém Occ Bw 9.070929071 MHz T 1 777.5045 MHz 8.25 dém Occ Bw 2.030960031 MHz
T2 1 786, 5554 MHZ 10.96 dBn T2 1 786.5355 MHZ 9.32 dam
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Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
pectrum ) (22)|(spectrum 7
Ref Level 24.60 dBm  Offset 4.60 de Mode Auto Swesp Ref Level 24.60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck DARS 20 dbiait heck. PABS
LDURIOUS_ | INE_ABS P paks Line _§PURIOUS_} INE_ABS_| PARS ﬂ
10 dém: H
‘I 0 dem H
f‘\ -10 dBm — 1
—t -20 dBm: ’l,‘ -
. [\, e | |
SPURIOUS_LINE_ABS ‘ Y ﬂ" 1 | SPURIOUS_LINE_ABS_ ) f lL
-40 dBm - - -40 dBm £
S VLK ) JJ”L\_,\_, U \,\
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S0 dem ~A] G 50 dBm Yy I
60 dom L‘H 60 dem r.vf
-70 dBm: -70 dBm
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.58202 MHz -63.81 dBm -28.81 db 763.000 MHz 775,000 MHz 6.250 khz 774.00401 MHz ~73.20 dem -38.20 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.22253 MHz -47.21 dém -34.21 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.82672 MHz2 -55.67 dBm -42.67 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.94381 MHz -51.78 dém -38.78 dB 775,000 MHz 776,000 MHz 30.000 kHz 775.00485 MHz -61,41 dBm -48.41 dB
776.000 MHz 786.000 MHz 100.000 kHz 777.31269 MHz 19.91 dém -10.09 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.68731 MHz 19.64 dBm -10.36 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.00085 MHz -63.04 dém -50.04 dg 788.000 MHz 788,100 MHz 30.000 kHz 788.08966 MHz ~48.62 dém -35.63 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.19056 MHz -59.39 dém -46.39 dB 788.100 MHz 793,000 MHz 100.000 kHz 786.81224 MHz -47.33 dém -34.33 dB
793.000 MHz 806.000 MHz 6.250 kHz 799.94156 MHz -75.32 dém -40.32 d& 703,000 MHz 806,000 MHz 6.250 kHz 703,09740 MHz -73.04 dem -38,04 dB

)

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] oo
pectrur :E' Spectrum ry
Ref Level 24.60 dBm  Offset 4.60 de Mode Auto Sweep Ref Level 24.60 dém  Offset 4.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr AvgPwr
20 dbifuit fheck paks 20 dbiait Gheck PASS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_] INE_ABS_| PABS
10 dBm 10 dém:
0 dem — 0 dém
-10 dem J‘ -10 dBm -
-20 dam ; “ -20 dBm
| L
SPURIDUS_LINE_ABS 1 SPURIOUS_LINE_ABS
SFURIGUS_LINE_ABS_ » ] _aBS_
40 dem =] -40 dBm
" \J\ P
-50 dBm. e T -50 dBm J
-60 dBm / -60 dBm. M
-70 dBm -70 dBm i,
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.82617 M -47.06 dém -12.06 di 763.000 MHz 775.000 MHz 6.250 khz 774.08202 MHz -58.61 dem -23.61 dB
775.000 MH2 775.900 MHz 100.000 kHz 775.86449 MHz -24.00 dém -21.00 d8 775.000 MHz 775,900 MHz 100.000 kHz 775.89146 MHz -45.39 dém -32.39 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90944 MHz -38.75 dém -25.75 de 775,000 MHz 776,000 MHz 30.000 kHz 77507308 MHz -49,08 dem -36.98 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.62438 MHz £.26 dém -24.74 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.42358 MHz 5.04 dBm -24.96 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.02912 MHz -49.64 dBm -36.84 dB 788,000 MHz 788,100 MHz 30.000 kHz 788,00714 MHz -37.80 dBm -24.30 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -46.02 dBm -33.02 dBé 788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -34.42 dBm -21.42 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.18831 MHz -69.34 dém -34.34 dB 793,000 MHz 206,000 MHz 6.250 kHz 79303247 MHz -62.89 dBm -27.99 dB.
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763.000 MHz 775.000 MHz 6.250 kHz 774.95401 MHz -62.7% dém -27.79 db 763.000 MHz 775.000 MHz 6.250 khz 774.05804 MHz ~72.90 dem -37.90 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.83392 MHz -41.48 dém -28.48 di 775.000 MHz 775.900 MHz 100.000 kHz 775.77547 MHz -55.14 dBm -42.14 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.93691 MHz -44.36 dém -31.36 d& 775,900 MHz 776,000 MHz 30.000 kHz 77506738 MHz -60.31 dem -47.31 d8
776.000 MHz 788.000 MHz 100.000 kHz 777.31269 MHz 18.90 dém -11.10 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.65135 MHz 18.77 dBm -11.23 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.01753 MHz -62.17 dém -49.17 dg 788,000 MHz 788,100 MHz 30.000 kHz 788.05629 MHz -52,13 dBém -39.13 d8
788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -58.55 dém -45.55 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.83182 MHz -47.22 dém -34.22 dB
793.000 MHz 806.000 MHz 6.250 kHz 799.07143 MHz -75.52 dBm ~40.52 dB 793,000 MHz 206,000 MHz 6.250 kHz 793,24026 MHz -71.75 dBém -36.75 dB.
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RangeLow | Rangeup | RBW | Frequency Power Abs | ALimit | Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.82617 MHz -47.07 dém -12.07 d& 763.000 MHz 775.000 MHz 6.250 khz 774.87413 MHz -61.00 dem -26.00 dB
775.000 MH2 775.900 MHz 100.000 kHz 775.89056 MHz -34.34 dBm -21.34 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.83841 MH2 -46.61 dBm -33.61 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94181 MHz -38.39 dém -25.39 de 775,000 MHz 776,000 MHz 30.000 kHz 775.05599 MHz -51,24 dem -38.24 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.51648 MHz 4.41 dém -25.50 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.62737 MHz 4.01 dBm -25.99 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.00544 MHz -51.06 dBm -38.06 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.04281 MHz -38,16 dBm -25.16 dB
788.100 MHz 793.000 MHz 100.000 kHz 768.10734 MHz -47.26 dBm -34.26 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.11224 MHz -34.34 dBm -21.34 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz -71.56 dém -36.56 dB 793,000 MHz 206,000 MHz 6.250 kHz 793.07143 MHz -64.11 dBm -20.11 dB.
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RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -64.34 dBm -29.34 db 763.000 MHz 775.000 MHz 6.250 khz 774.05804 MHz ~73.61 dem -38.61 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86808 MHz -42.25 dém -29.25 di 775.000 MHz 775.900 MHz 100.000 kHz 775.88966 MHz -57.62 dBm -44.62 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.98217 MHz -44.71 dém -31.71 d8 775,900 MHz 776,000 MHz 30.000 kHz 77502053 MHz -62,34 dBm -49.34 dB
776.000 MHz 786.000 MHz 100.000 kHz 777.33666 MHz 17.84 dém -12.16 dB 776.000 MHz 788,000 MHz 100.000 kHz 786.66334 MHz 17.52 dBm -12.48 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.02622 MHz -62.73 dém -49.73 dg 788,000 MHz 788.100 MHz 30.000 kHz 788.01983 MHz -45.38 deém -32,38 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -58.68 dBm -45.68 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.15629 MH2 -47.31 dBm -34.31d8
793.000 MHz 806.000 MHz 6.250 kHz 793.07143 MHz ~75.44 dBm -40.44 dB 793,000 MHz 206,000 MHz 6.250 kHz 793,48701 MHz -74.03 dém -39.03 dB.
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763.000 MHz 775.000 MHz 6.250 kHz 774.86214 MHz -48.04 dBm -13.04 d& 763.000 MHz 775,000 MHz £.250 kHz 774.86214 MHz -61.68 dem -26.58 db
775.000 MH2 775.900 MHz 100.000 kHz 775.87977 MHz ~34.41 dBm -21.41 d8 775.000 MHz 775.900 MHz 100.000 kHz 775.81414 MHz -47.13 dBm -34.13 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.91523 MHz -39.03 dém -26.03 de 775,000 MHz 776,000 MHz 30.000 kHz 77505240 MHz -51.82 dBm -38.92 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.75624 MHz 3.62 dém -26.38 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.43556 MHz 3.17 dBm -26.83 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.02792 MHz -51.72 dém -38.72 d& 788,000 MHz 788,100 MHz 30.000 kHz 788.09765 MHz -38,50 dem -25.50 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.15140 MHz -47.74 dBm -34.74 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -34.55 dém -21.55 dB
792.000 MHz 806.000 MHz 6.250 kHz 793.08442 MHz -71.97 dBm -36.97 dB 793,000 MHz 806,000 MHz 6.250 kHz 793.01948 MHz -64.06 dBm -20.06 dB
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RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.53407 MHz -67.75 dBm -32.75 d& 763.000 MHz 775.000 MHz 6.250 khz 774.08202 MHz ~74.75 dem -39.75 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89146 MHz -51.88 dém -38.88 di 775.000 MHz 775.900 MHz 100.000 kHz 775.86628 MHz -59.85 dBm -46.85 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.92163 MHz -55.88 dém -42.88 db 775,000 MHz 776,000 MHz 30.000 kHz 775.05460 MHz -64,75 dBm -51.75 dB
776.000 MHz 786.000 MHz 100.000 kHz 777.34865 MHz 14.96 dém -15.04 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.67532 MHz 14.77 dBm -15.23 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.06928 MHz -65.32 dém -52.32 dg 788,000 MHz 788.100 MHz 30.000 kHz 788.06658 MHz -56.21 dem -43,31 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -61.03 dém -48.03 dB 788.100 MHz 793,000 MHz 100.000 kHz 788.11713 MHz -52.36 dém -39.36 dB
793.000 MHz 806.000 MHz 6.250 kHz 794.05844 MHz -75.58 dBm -40.58 dB 793,000 MHz 806,000 MHz 6.250 kHz 793,07143 MHz -75.29 dBm -40.29 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.88611 MHz -50.5% dém -15.59 di 763.000 MHz 775.000 MHz 6.250 khz 774.67033 MHz -63.29 dem -26.29 dB
775.000 MH2 775.900 MHz 100.000 kHz 775.86718 MHz -36.94 dBm -23.94 dB 775.000 MHz 775,900 MHz 100.000 kHz 775.56958 MHz -50.27 dém -37.27 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95669 MHz -41.25 dém -28.25 de 775,000 MHz 776,000 MHz 30.000 kHz 77507937 MHz -55.13 dem -42,13 dB
776.000 MHz 788.000 MHz 100.000 kHz 778.16384 MHz 1.34 dém -28.66 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.61538 MHz 1.09 dém -28.91 d8
788.000 MHz 788.100 MHz 30.000 kHz 788.09426 MHz -55.67 dBm -42.67 db 788,000 MHz 788,100 MHz 30.000 kHz 788,09945 MHz -40,51 dBm -27.51 d8
788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -51.15 dém -38.15 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.12203 MHz -36.04 dBm -23.04 dB
793,000 MHz 806.000 MHz 6.250 kHz 703.16234 MHz -73.84 dBm -38.84 dB 793,000 MHz 806,000 MHz 6.250 kHz 793,56404 MHz ~67.24 dém “32.24 dB

1 J

( it

: 20.MAR. 2

J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AV5

Page Number 1 A105 of A212



SPORTON LAB.

FCC RF Test Report

Report No. : FG530724C

LTE Band 13/ 10MHz / QPSK

middle Band Edge / 1 RB

middle Band Edge /1 RB

Spectrum

Spectrum

Ref Level 24.60 dBm  Offset 4.60 d8 Mode Auto Swesp RefLevel 24.60 dem  Offset 4.60 d& Mode Auta Sweep
SGL Count 100/100 SGL Count 100,/100
@1 AvgPwr (@1 AvgPwr
o0 dhifit Gheck 20 dbiait heck. PABS
Line _§PURIOUS_| INE_ABS, '\ Line _§PURIOUS_} INE_ABS_} PABS n
10 dBm \ ”
0 dem f
i i
-10 dem — } - — / \h
-20 dBm i \ I
[ / |
J— |
SPURIOUS_LINE_ABS ’ \ . I _LINE_ABS ] :‘ \[
L i
-40 dBm
i ] I
50 dBm " "H i JL" \ i i] rJl“"JL\J\uW\JLW“' IIJIIL‘
-60 dem Jl, i \T LJ‘- “ -60 dBm [ ,Lr-rl U\J\\
Aend
70 dem — in -70 dBm st "y
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.19580 MHz -58.63 dBm -23.63 d& 763.000 MHz 775,000 MHz £.250 kHz 771.84116 MHz —56.70 dBm -21.70 dB
775.000 MHz 775.800 MHz 100.000 kHz 775.47607 MHz -50.32 dém -37.32 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.53631 MHz -43.89 dBm -30.89 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.93312 MHz -54.77 dém -41.77 dB 775,900 MHz 776,000 MHz 30.000 kHz 775.04820 MHz -51,57 dBm -38.57 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.58841 MHz 19.61 dém -10.39 d& 776.000 MHz 788,000 MHz 100.000 kHz 786.39960 MHz 19.58 dBm -10.42 dB
788.000 MHz 768.100 MHz 30.000 kHz 768.07058 MHz -56.96 dém -43.96 dg 788.000 MHz 788,100 MHz 30.000 kHz 788.03352 MHz ~44.92 dem ~31.92 d8
788.100 MHz 793.000 MHz 100.000 kHz 792.18007 MHz -47.77 dBm -34.77 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.24930 MHz —44.63 dem ~31.63 dB
793.000 MHz 806.000 MHz 6.250 kHz 705.21429 MHz -67.94 dém -32.94 dB 733,000 MHz 206,000 MHz 6.250 kHz 783.17532 MHz ~72.01 dem ~37.01d8
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763.000 MHz 775,000 MHz 6,250 kHz T74,57443 MHz -50.22 dBm -15.22 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.65679 MHz -36.95 dBm -23.95 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.90135 MHz -41.48 dBm -28.48 dB
776.000 MHz 788.000 MHz 100,000 kHz 778.60739 MHz 2.16 dBm -27.84 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.00215 MHz -40.02 dBm -27.02 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.36189 MHz -35.90 dBm -22.90 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.04545 MHz -56.41 dBm -21.41 dB
) )
Dat 20 MAE, 2025  16-10-53

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AV5

Page Number

1 A106 of A212



saronas. FCC RF Test Report

Report No. : FG530724C

LTE Band 13/ 10MHz / 16QAM

middle Band Edge / 1 RB

middle Band Edge /1 RB

ectrum Ly

Spectrum

Ref Level 24.60 dBm  Offset 4.60 dg Mode Auto Sweep Ref Level 24.60 dbm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dhifilgheck DARS 20 dhiit Gheck PABS
Line _$PURIOUS_|LINE_ABS, W pAkS Line _§PURIOUS_| INE_ABS_| PABS n
10 dBm \ 10 dém: “
0 dBm H 0.dBm ]
. K
10 dem —} f \,‘ -10 dBm — f‘J \»
20 dem [ -20 dBm
[
o N Y N A N NN i1 B /1
SPURIDUS_LINE_ARS_ ‘( \ | SPURIOUS_LINE_ABS_ 1 7 \
-40 dBm J o J“‘ Jﬁlm 1 -40 dBm J\l\r I JﬂL ! |
; A \
R W e n
~60 dem N 60 dBm. 1
70 dBm -70 dBm
L LA
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.68232 MHz -62.00 dBm -27.00 d& 763.000 MHz 775,000 MHz £.250 kHz 771.86513 MHz ~56.81 dem ~21.81 dB
775.000 MHz 775.800 MHz 100.000 kHz 775.86179 MHz -48.96 dém -35.96 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.33581 MHz -42.59 dBm -29.59 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.97887 MHz -53.51 dém -40.61 d& 775,000 MHz 776,000 MHz 30.000 kHz 775.04060 MHz -55.98 dBm -42,98 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.56444 MHz 18.73 dém -11.27 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 18.74 dBm -11.26 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.00395 MHz -56.44 dBm -43.44 dB 788.000 MHz 788,100 MHz 30.000 kHz 788.02253 MHz -54.28 dBm -41.28 dB
788.100 MHz 793.000 MHz 100.000 kHz 792.18007 MHz -48.42 dBm -35.42 dB 286,100 MHz 793,000 MHz 100.000 kHz 788.58706 MHz ~50.38 dem ~37.38 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.18831 MHz -60.29 dém -34.20 dB 793,000 MHz 806,000 MHz 6.250 kHz 733.72078 MHz ~70.20 dem _35.20 dB
)

it

1 20.MAR.2025

J

middle Band Edge / Full RB

Spectrum

SGL Count 100/100

Ref Level 24.60 deBm Offset 4.60 dB Mode Auto Sweep

@1 AvgPwr

op dhipit Gheck PASS

Line _$PURIOUS_|INE_ABS_| PABS
10 dBm

0 dém

-10 dBém [

-20 dBm )

—1TT"1

SPURIOUS 5 r“j
-40 dem e

S

-50 dem J

-60 dBm #

-70 dBm /

M

MMty

e
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz £,250 kHz 77494605 MHz -49.26 dBm -14.26 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -36.48 dBm -23.48 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92493 MHz -41.09 dBm -28.09 dB
776.000 MHz 788.000 MHz 100,000 kHz 778.19980 MHz 1.26 dBm -28.74 dB
788.000 MHz 788.100 MHz 30,000 kHz 788.08606 MHz -30.56 dBm -26.56 dB
786.100 MHz 703,000 MHz 100,000 kHz 788.11224 MHz -35.50 dBm -22.50 dB
793.000 MHz 806,000 MHz 6,250 kHz 793.03247 MHz -57.91 dBm -22,91 dB
—_————
JU J (
Date: 20 MAR 2025 16:12:-42

Sporton International Inc. (Kunshan)
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Report No. : FG530724C

LTE Band 13/ 10MHz / 64QAM

middle Band Edge / 1 RB

middle Band Edge /1 RB

ectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 de Mode Auto Sweep

Spectrum

Ref Level 24.60 deém
SGL Count 100/100

offset 4.60 d& Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
20 abiRLGhEck DARS 20 cbjfit §heck pakS
Line _$PURIOUS_) INE_ABS l\ PABS Line _$PURIOUS_LINE_ABS_j PABS n
10 dBm L 10 dém: ”
0 dBm JIL 0 dBm u
-10 dem —— -10 dBm — /’ l\
-20 dem A -20 dém -
I\ I
SPURIOUS_LINE_ABS }r \ | SPURIOUS_LINE_ABS_ I \
-40 dem 1t J”iL 71 40 dBm |l Jﬂ " / \
50 dem r’i‘ f A “ padlal k\‘r n 50 dBm Hlﬂ' A L\J\, ) \“ s ]
N_A
-60 dBm m\f -60 dBm: t 1
A
J»—JJ A
-70 dem - -70 dBm el bt .
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.71828 MHz -63.3% dém -28.39 db 763.000 MHz 775,000 MHz 6.250 khz 771.85315 MHz -57.31 dem -22.31 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.82762 MHz -40.96 dém -27.96 di 775.000 MHz 775.900 MHz 100.000 kHz 775.21623 MHz -45.82 dBm -32.82 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.93641 MHz -46.32 dém -33.32 dB 775.000 MHz 776,000 MHz 30.000 kHz 775.08522 MHz -54,70 deém -41.79 d8
776.000 MHz 788.000 MHz 100.000 kHz 777.58841 MHz 17.52 dém -12.48 dB 776.000 MHz 788,000 MHz 100.000 kHz 786.39960 MHz 17.60 dBm -12.40 dB
788.000 MHz 768.100 MHz 30.000 kHz 769.01114 MHz -55.16 dém -42.16 d& 788,000 MHz 788.100 MHz 30.000 kHz 788.07248 MHz -47.20 dem -34.20 dB
788.100 MHz 793.000 MHz 100.000 kHz 792.17517 MHz -49.63 dBm -36.63 dB 788,100 MHz 793,000 MHz 100.000 kHz 788.70455 MHz -48.40 dem -35.40 db
793.000 MHz 806.000 MHz 6.250 kHz 795.24026 MHz -69.64 dBm -34.64 dB 733,000 MHz 306,000 MHz 6.250 kHz 702,55195 MHz ~73.40 dBm -38.40 dB
—
Il ( ) J
025 16 : 20.MAR.2025

middle Band Edge / Full RB

Spectrum |=31
Ref Level 24.60 deBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
op dhipit Gheck PARS
Line _$PURIOUS_|LINE_ABS_| PABS
10 dBm
0 dem ( ]
-10 dBm —] J }
-20 dBm }J \
SFURIOUS \ﬁ
-40 dem J — \—\.\
-50 dem fw"'w”
-60 dBm / M
70 dem e
7
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774,94605 MHz -409.37 dBm -14.37 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.79436 MHz -36.82 dBm -23.82 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98287 MHz -40.94 dBm -27.94 dB
776.000 MHz 788.000 MHz 100,000 kHz 778.09191 MHz 0.41 dBm -29.59 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.02053 MHz -40.26 dBm -27.26 dB
786.100 MHz 793.000 MHz 100.000 kHz 788.14161 MHz -36.04 dBm -23.04 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -59.33 dBm -24.33 db
e
] ) «
Dates 20 MR, 2025 16214232
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Report No. : FG530724C

LTE Band 13/ 10MHz / 256QAM

N oo
corum ) (22)|(spectrum 7
Ref Level 24.60 dBm  Offset 4.60 dg Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
20 dhifilgheck PARS 20 dhpnit heck PA \
Line _$PURIOUS_LINE_ABS 1 pAkS Line _$PURIOUS_LINE_ABS_} PABS 1
10 dBm ‘ 10 dém: “
0 dBm ‘ 0.dBm “
-10 dem — iJ“ -10 dem / !
-20 dem T -20 dem -
. R I S IR S S S I p—— - [
SPURIOUS_LINE_ABS ; I | SPURIOUS_LINE_ABS_ ] \\
-40 dem ] \‘, -40 dBm rL ﬂ A 1 '
50 dem J 1 50 dBm L7 A AT ‘Vi*
.60 dem .r — 60 dBm: dl‘l M4
-70 dBm Prmalt -70 dBm =
A | |
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | power Abs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.70629 MHz -66.12 dBm -31.12 dB 763.000 MHz 775,000 MHz 6.250 khz 771.86513 MHz -61.09 dem -26.00 db
775.000 MHz 775.900 MHz 100.000 kHz 775.83841 MHz -41.00 dém -28.00 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.75659 MHz -55.15 dBm -42.15 dB
775.000 MHz 776.000 MHz 30.000 kHz 775.98996 MHz -48.22 dém -35.22 dB 775,000 MHz 776,000 MHz 30.000 kHz 775.06728 MHz -58,71 dem -45.71 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.62438 MHz 14.79 deém -15.21 dg 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 14.73 dBm -15.27 dB
788.000 MHz 768.100 MHz 30.000 kHz 769.00694 MHz -60.11 dém -47.11 dg 788,000 MHz 788.100 MHz 30.000 kHz 788,04950 MHz -47.95 dem -34.95 dB
788.100 MHz 793.000 MHz 100.000 kHz 752.18497 MHz -51.91 dém -38.91 d8 788.100 MHz 793,000 MHz 100.000 kHz 786.42063 MHz -53.40 dém -40.40 dB
793.000 MHz 806.000 MHz 6.250 kHz 795.24026 MHz -72.85 dEm -37.85 d& 703,000 MHz 806,000 MHz 6.250 kHz 796,12338 MHz -74.56 dem -39,56 dB
—
Il ( Il ]
023 16:09:04 : 20.MAR.2025

middle Band Edge / Full RB

Spectrum

Ref Level 24.60 deBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
op dhipit Gheck PARS
Line _$PURIOUS_JLINE_ARS_| PABS
10 dBm
0 dem
et ,_‘I
-10 dBm —] W
-20 dBm k
SFURIOUS J i
-40 dem { f \
-50 dem M ‘
-60 dem
70 dem / M‘&‘M
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763,000 MHz 775,000 MHz 6,250 kHz 774,94605 MHz -51.04 dBm -16,04 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.83122 MHz -38.38 dBm -25.38 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95500 MHz -42.73 dBm -29.73 dB
776.000 MHz 788.000 MHz 100,000 kHz 778.40360 MHz -1.61 dBm -31.61 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.01194 MHz -41.73 dBm -28.73 dB
786.100 MHz 793.000 MHz 100.000 kHz 788.25420 MHz -37.74 dBm -24.74 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.07143 MHz -61.53 dBm -26.53 db
—_—
] ) «
Dat 20 MRR 2025 16:16:2

Sporton International Inc. (Kunshan)
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Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spec ry
Ref Level 0.00 d8m  Offset 4.50 dB Mode Auto Sweep Ref Level 0.00 dm  Offset 4.60 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit i PAES Limit 1\.ch PARS
ine _SPURIOUS |INE_ABS | PABS ne $PURIOUS_| INE_ABS | PABS
-10 i -10 dif?—
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20de 20 dBm
-30 dBm -30 dBm
40 d8 -40 dBm
-50 dBm -50 dBm ‘
— — I ] —
60 dBm - 60 dBm -
2 .
-80 dBm -80 dBm
90 d8 -390 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 763.000 MHz 100.000 kHz 759.51999 MHz -68.26 dBm -55.26 dB 30.000 MHz 763.000 MHz 100.000 kHz 626.74488 MHz -68.21 dBm -55.21 dB
B806.000 MHz 1.000 GHz 100,000 kHz 961.17091 MHz -67.32 dBm -54.32 dB 806.000 MHz 1.000 GHz 100.000 kHz 966.30935 MHz -67.34 dBm -54.34 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -37.83 dém -24.83 de 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -38.14 dém -25.14 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.91986 GHz -52.56 dBm -39.56 dB 3.000 GHz 5.000 GHz 1.000 MHz 5.94386 GHz -52.62 dBm -39.62 dB
-7 - ~7 v
L JL J L JL J
Date: 2 25 15:1 3 Date: 20 15:32:32
Highest Channel / QPSK
Spectrum |u§'
Ref Level 0.00 dem Offset 4.60 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
jne PURIOUS_LINE_ABS PAES
-10 ddRE= —
| SPURIOUS_LINE_ABS_
-20 dem
-30 dBm
-40 dBm
-50 dem
o . Pt -
-60 dBm {
-80 dem
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 763.000 MHz 100,000 kHz 619,52696 MHz -68.27 dBm -55.27 dB
206.000 MHz 1.000 GHz 100.000 kHz 962.52824 MHz -67.32 dBm -54,32 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -47.05 dBm -34.05 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.91686 GHz -52.43 dBm -39.43 db
) «
Dates 20 MAR 2025  15:33:57

Sporton International Inc. (Kunshan)
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Report No

. » FG530724C

LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.60 dB

Mode Auto Sweep

@1 AvgPwr

heck
PURIOUS

Limit ¢
-10 ddRE=

INE_ABS

PABS
PABS

| SPURIOUS_LINE_ABRS_
-20 dBm

-30 dBm

-40 dBm

-50 dem

-60 dBm

-80 dBm

-90 dBém

Start 30.0 MHz

18004 pts

Stop 8.0 GHz

Spurious Emissions
Range Low |

Range Up |

RBW |

Frequency

Power Abs |

ALimit |

20.000 MHz
206.000 MHz
1.000 GHz
3.000 GHz

763.000 MHz
1.000 GHz
3.000 GHz
2.000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

635.33858 MHz
966.01849 MHz

1.55561 GHz
6.53386 GHz

-67.91 dém
-67.32 dBm
-39.06 dBm
-52.64 dBm

-54.91 dB
-54.32 dB
-26.06 dB
-39.64 db

)

Dates 20

MAR

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : IHDT56AV5
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s=aranas. FCC RF Test Report Report No. : FG530724C

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) VE)\I/I)éIlg)e Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0013
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0046
0 Normal Voltage 0.0024

-10 Normal Voltage 0.0038 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0018
20 Battery End Point 0.0025

Note:
1. Normal Voltage =3.81 V.; Battery End Point (BEP) =3.4 V.; Maximum Voltage =4.5 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (Kunshan) Page Number 1 Al12 of A212
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Report No. : FG530724C

LTE Band 41

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 41/ 20MHz

RB Size

Full RB

16QAM
Full RB

64QAM

256QAM

Limit: 13dB

Middle CH

8.26

7.07

Full RB

Full RB

Result

6.38

6.41

PASS

LTE Band 41/ 20MHz

Middle Channel / Full RB / QPSK

RefLavel 26.00 dom  Offset 6.00 db

Att 30 dB_AQT 2 ms & RBW 20 MHz
[@15a View
0.1
0.01
1EQ —
|
N
1E0 i
E-O! :
cF 2.593 GHz

Mean Py + 20.00 dB
Complementary Cumulative Distribution Function samples: 130000
Mean | peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 17.63dém | 26.27 dém .64 0B 4.61d8 7.25 dB .26 dB 6.52 di
[ EEERERE I

Middle Channel / Full RB / 16QAM

Spectrum

Ref Level 26.00 dém  Offset 600 d&

Att 3008 AQT

2ms @ RBW 20 MHz

1E-0 |

1E-0! &

|CF 2.593 GHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
Mean | peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 18.41dém 2596 dém 7.54 dB 4.12 d8 5.17 dB 7.07 db 7.35 db
QR

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158

FCC ID : IHDT56AV5
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Middle Channel / Full RB / 64QAM

Spectrum e
Ref Level 26.00 dém Offset 6.00 d&
att 3006 AQT 2 ms @ RBW 20 MHz

[@15a View

S
<
0.01 -
16D -
X
i S
1E-0 5
|
16D
|
|CF 2.593 GHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
Mean | peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 16.96 dém 26,35 dém 7.3% db 3.04 d8 5.16 dB .38 db 7.01 dB

U ] [T

Middle Channel / Full RB / 256QAM

Spectrum e
Ref Lavel 26.00 Gam  OF=st .00 08
att 3006 AQT 2 ms @ RBW 20 MHz

@153 view

‘}-‘1‘-‘.‘*;.,
0.1- 1 =
0.01 \\‘
= :
4 \. )
1E-O: T
|
\ ;
1\
1E-0 i
a1
%
1
1E-0! }
|CF 2.593 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function samples: 130000
Mean | peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 17.00 dBm 24.64 dBm 7.64 dB 3.19 dB 5.22 dB 6.41 dB 7.13 dB
U ] QURRRD e
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26dB Bandwidth

Mode

LTE Band 41 : 26dB BW(MHz)

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.84

4.85

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.75

9.71

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

14.27

14.18

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

18.74

18.82

LTE Band 41

Spectrum Spectrum o
Ref Level 26.00 dém  Offset 6.00 db @ RBW 100 kHz Ref Level 26.00 dom  Offset 5.00 dé e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT e Att 300E SWT  19ps w VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
N Mi[1] 13.00 dBm| - Mi[1] 34
20 dBm T 2.50249100 GHz 20 dém 7 2.50344000 GHz
¥
o e porrtgare T Lm0, A 26.00 dB o , N . 26.00 dB
10 7 Bu \ +.835000000 MHZ 10 d8 7 \ +.845000000 MHz
/ Q factor \ | | 35.5
0 d8m + + 0 dBm T T
/ | )
1 i » 1] i
10 di 7 ¥ 10 ¥ ¥
/ | )Y
\ \
20 \ -20 T
£ A s . R
B 30 df
40 -40
50 50 di
60 -60
70 d 70 dl
CF 2,503 CHz 1001 pts Span 10.0 MHz CF 2.503 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 i 2.552481 GHz 13.90 dém gk down 4.535 MHz ML 1 2.58344 GHz 13.44 dem gk down 4,645 MHz
T1 1 2.500502 GHz -11.71 dBm nde 26.00 dB T 1 2.500562 GHz -12.30 dBm nde 26.00 d&
T2 1 2.595426 GHz -12.33 dBm Q factar 536.2 T2 1 2535408 GHz -12.44 dBm Q factar 535.3
(IR we GIRNIn ve

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : IHDT56AV5
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LTE Band 41

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m 'y vy
Ref Level 26.00 dém  Offset 6.00 db @ RBW 300 kHz Ref Level 26.00 dm  Offset 5.00 & e RBW 300 kHz
o At 30dE SWT 126ps @ VBW  1MHz  Mode Auto FFT e Att 300E SWT 126 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
N M1 16.07 dBm - Mi[1] 16.00 dBm
20 de y 2.5054180 GHz 20 dex i 2.5042390 GHZ
I il uh ¥ N e AW 26.00 dB R AT LN 26.00 dB
10 dem f B 9.750000000 MHzZ 10 dsm f = B 9.710000000 MHz
Q factor 266.2 / Q factor 267.2
0dem 0 dém -
1 !
-10d 10 di ¥ ¥
‘ \
p . I
20 r 20 ] -
\ \
20t — T =30 d — L o
; o~ YAVS — RVA .
40 -40
50 d 50 di
60 -60
70 d 70 dl
CF 2,503 CHz 1001 pts Span 20.0 MHz CF 2.503 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 2.59541E GHz 16.07 dém gk down .75 MHz [ 1 2.534238 GHz 16.03 dém gk down 9,71 MHz
T1 1 2.588165 GHz -10.39 dBm nde 26.00 dB T 1 2.588185 GHz -10.42 dBm nde 26.00 d&
T2 1 2.597915 GHz -3.93 dém Q factar 266.2 T2 1 2.597695 GHz -10.27 dBm Q factar 267.2
| |
L JL J - L JL J -

LTE Band 41

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

'E] f_]
A
Ref Level 26.00 dom  Offset 6.00 B @ RBW 300 kHz RefLevel 26.00 dom  OFset 5.00 0B & RBW 300 knz
o At 30dE SWT 126ps @ VBW  1MHz  Mode Auto FFT e Att 300E SWT 126 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
. Mi[1] 14.44 dBm - Mi[1] 13.91 dBm
20 de 2.5086640 GHz 20 dex I 2.5009920 GHZ]
» -~ A 2 ¢ A X AdB 26.00 dB|
P I e e Tt T for 26.00 dB) 10 dam B LW e PR N P,
10 14.266000000 MHZ| 10 d8 i B WYY 14.176000000 MHz
Q factor Y 182.2) | Q factor | 182.9
0 dm 0dBm
|
1 -
10 d } -10d "P {f
| \
20 - -20 \
| N \
30 d
g e . P e e M
S e v R AT S
40 S
50 S0 d
60 -60
704 70d
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.598 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | n Result |
ML 1 2.500664 GHz 14.44 dom b down 14,266 MHz M1 1 2.59099% GHz 13.91 dem b down 14,176 MHz
T 1 2.585807 GHz -11.23 dam e, 26.00 d8 T 1 2.585007 GHz -10.61 dam e, 26.00 d8
T2 1 2.600073 GHz -11.45 dBm Q factar 162.2 T2 1 2.600103 GHz -12.05 dém Q factar 162.8
| il |
L L J L JU -

J

LTE Band 41

Middle Channel / 20MHz / QPSK
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